SGS

Tested For: Peter Emmerink Phone: +31 545 463 354 **Received:** 4/29/2024

Kvadrat High Performance Textiles B.V. Fax: Completed: 5/1/2024

Kiefte 18 Mobile: Code: N

7151 HZ Eibergen **PO#: Test Report:** 3-55801-0-RV

Nederland **Email:** expertcentre@kvadratshade.com

Key Test: NFPA 701-2019 TM#1

Client's Identification:

Lot No.: 240200820. Date of Mfg.: 28-02-2024. Style: Unlit Block Out / KHPT Fabric 890. Composition: Polyester fabric with a flame retardant block out acrylate coating. Weight: 320 g/m². Density: 1000 Kg.m³. Color: 190. Thickness: 0.32 mm. Product End Use: Roller blind / Sunshading.

LE:2023; V:02/23 BG PC: 0.5H

TEST PERFORMED: NFPA 701 - Standard Methods of Fire Tests for Flame Propagation of Textiles and Films - 2023

Edition - Test Method #1

PRODUCT CONFIGURATION:

Single Layer;

Multi-Layer

RESULTS REPORTED: ⊠ Initially; □ After 3 dry cleanings; □ After 5 launderings @ 160°F

RESULTS:

Specimen #	Afterflame* (seconds)	Flaming Drip/Debris (seconds)	Weight Loss (percent)
1	0.0	0.0	5.6
2	0.0	0.0	11.1
3	0.0	0.0	18.5
4	0.0	0.0	2.8
5	0.0	0.0	23.9
6	0.0	0.0	9.4
7	0.0	0.0	16.0
8	0.0	0.0	20.8
9	0.0	0.0	22.9
10	0.0	0.0 22.4	
	Mean:	0.0	15.3

STATISTICAL VALUES: SD = 7.6 3 SD = 22.9 Mean + 3 SD = 38.2

ABBREVIATIONS USED: SD = Standard deviation. NT = Not tested.

CG Ver. 2021-03-09 10:35 Page 1 of 3

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

SGS

Tested For:	Peter Emmerink	Phone:	+31 545 463 354	Received:	4/29/2024
					.,,

Kvadrat High Performance Textiles B.V. Fax: Completed: 5/1/2024

Kiefte 18 Mobile: Code: N

7151 HZ Eibergen PO#: Test Report: 3-55801-0-RV

Nederland Email: expertcentre@kvadratshade.com

Key Test: NFPA 701-2019 TM#1

APPROXIMATE WEIGHT OF MATERIAL (as measured by SGS North America): 353.6 g/m²

PRECONDITIONING: ⊠ 0.5 hr @ 220°F (Standard)

☐ 24 hrs @ 68±9°F (Alternate: Material shrinks/distorts @ 220°F)

CONVERSION FACTOR: $g/m^2 \pm 28.35 \times .835 = oz/yd^2$

NOTE:

- 1. All specimens prepared in the length direction.
- 2. See addendum for individual specimen weights.

REMARKS:

⊠ FI	ames	did not project above the top of the specimen.	
□ FI	ames	projected above the top of the specimen; Specimen #'s	
	ther:		

FAILURE CRITERIA: As cited by NFPA 701 - 2019 Edition Test Method #1:

		Weight Loss (percent)	
	Flaming Drip/Debris		
Afterflame	(Mean)	Mean	Individual Specimen
*	Exceeds 2 seconds	Exceeds 40%	Exceeds Mean + 3 SD

^{*} Afterflame is required to be recorded; however, the NFPA document does not factor it into the Failure Criteria reporting requirements. It should be noted that excessive afterflames could be cause for rejection by local fire authorities performing "match" field tests.

CG Ver. 2021-03-09 10:35 Page 2 of 3

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

Kvadrat High Performance Textiles B.V.

Peter Emmerink

SGS

Tested For:

Kiefte 18 Mobile: Code: Ν 7151 HZ Eibergen PO#: **Test Report:** 3-55801-0-RV Nederland **Email:** expertcentre@kvadratshade.com **Key Test:** NFPA 701-2019 TM#1 0 CONCLUSION: Based on the Results on page 1 and the above Failure Criteria cited by NFPA 701 - 2019 Edition Test Method #1, the item tested: □ Passes ☐ Fails ☐ Requires testing of 10 additional specimens i.e. only one individual specimen failure was noted CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above. DocuSigned by: RV.04.07.24 /gb Bobby Brown 5/7/2024 **AUTHORIZED SIGNATURE** SGS NORTH AMERICA /sj /gb

Phone: +31 545 463 354

Fax:

Received:

Completed:

4/29/2024

5/1/2024

CG Ver. 2021-03-09 10:35 Page 3 of 3

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.